

•

....

••••

•

•

•

•

.

•

•

•••••

•

•

•

0

•

• • •

....

0



4119 White Bear Parkway, St. Paul, MN 55110 USA Phone: (651) 429-1100, Fax: (651) 429-1122 Toll Free: (800) 4-CORTEC, E-mail: info@cortecvci.com cortecvci.com • corteclaboratories.com Stretch Film Evaluation To: Walter Pregelj LUBOKS Cochabamba 1681 San Miguel, BA 1663 For: Horacio Baez IPH Illia 4001 San Miguel, BA 1663 From: Cortec Corporation Laboratories 4119 White Bear Parkway St. Paul, MN 55110 **Boris Miksic** cc: **Cliff Cracauer** Dario Dell'Orto Project #: 14-197-1125

Results reported by:

Brian Benduling

Brian Benduha Lab Technician

SO HOUT

Approved by:

U. Rharshow -

Margarita Kharshan Vice President of R&D

Date: September 4, 2014

Project #:14-197-1125 Page 1 of 3 September 4, 2014 © 2014, Cortec Corporation. All Rights Reserved. Copying of these materials in any form without the written authorization of Cortec Corporation Laboratory is strictly prohibited. **Purpose:** To determine the corrosion protection properties of the submitted sample of competitor stretch film, manufactured by Protyl, and compare to Cor-Pak stretch film.

Samples Received: Light green stretch film, received on 8-29-14 in good condition

- Method: Razor Blade Test, CC-004* FTIR analysis, CC-006 Nitrite/Nitrate Test* *Cortec Laboratory is not accredited for the test marked
- Materials: Razor blade test kit Paragon 1000 FTIR Nitrite/Nitrate Test Strips Cor-Pak Stretch Film (roll #3551221000235) Plain polyethylene film, 2mils (control)
- **Procedure:** The tests were conducted according to standard procedures for each test.

Results:

Razor Blade Test- Carbon Steel Panels

Film Sample	Panel #1	Panel #2	Panel #3	Pass / Fail
Submitted Stretch Film	Fail	Fail	Fail	Fail
Cor-Pak Stretch Film	Pass	Pass	Pass	Pass
Control	Fail	-	-	-

Razor Blade Test- Copper Panels

Film Sample	Panel #1	Panel #2	Panel #3	Pass / Fail
Submitted Stretch Film	Fail	Fail	Fail	Fail
Cor-Pak Stretch Film	Pass	Pass	Pass	Pass
Control	Fail	-	_	-

Interpretations:

- 1. Based on razor blade test results the submitted stretch film doesn't provide sufficient protection when in contact with metals the most important anticorrosion property.
- 2. Analytical evaluation is showing that submitted stretch film is nitrite-based. No other ingredients were found using FTIR.

